我爱飞行网

查看: 454|回复: 9

[其他模型DIY] 3D打印专属飞行器

[复制链接]

103

主题

453

帖子

8

精华

二级飞行教员

Rank: 12Rank: 12Rank: 12

积分
10909

社区QQ达人

发表于 2016-1-13 10:47:42 | 显示全部楼层 |阅读模式
由于本人英文不是很好,翻译的水平有限,请大家多多关照。


3d打印技术,制作dji小悟机架。

DJI Inspire 3D Printable Quadcopter V1.5!
3d打印Dji飞行器1.5版本
INSPIRE V1.5 HAS ARRIVED!!!

Welcome to my thread dedicated to distributing the improved 3D Printable DJI Inspired quadcopter that I have named V1.5! These files have been tested in a computer-aided-design environment to ensure correct operation of the landing gear mechanism and contain many improvements over the original print files.

Steps to follow.
  • Read the guide.
  • Download the frame STL archive.
  • Download the set of arms that you want to use. Most people prefer the 20 degree set.
  • Print arm joints at 100% infill.
    Print the frame top, frame bottom, bushing holders, and receiver shelf at 40% infill.
    The rest are your choice. You can use less infill.

步骤是这样的:
  • 阅读指南
  • 下载stl框架存档。
  • 下载你想设置和使用的机臂,大多数人喜欢20度角的。
  • 全尺寸打印机臂关节。
  • 打印框架,底部,顶部,接受架,为40%打印尺寸。
  • 也可以根据你自己的选择来打印。
jpg.jpg jpg.jpg
jpg.jpg jpg.jpg
jpg.jpg jpg.jpg
jpg.jpg jpg.jpg




用料列表:

Part
QTY
Vendor
Price
Part Name
QTY
Printed
Carbon Tube 5mm x 80mm (tail tubes)
2
HobbyKing


Boom Joint (angle) L
1

Carbon Tube 5mm x 170ish mm (control rod)
2
HobbyKing


Boom Joint (angle) R
1

Carbon Tube 8mm x 50mm (foot tubes)
4
ebay


Boom Lift Linkage Sweep 1
2

Carbon Tube 8mm x 80mm (pivot tubes)
2
ebay


Boom Lift Linkage Sweep 2
2

Carbon Tube 16mm x 190mm (boom tubes)
2
ebay
Boom Outer Joint 1
2
Carbon Tube 16mm x 360mm (arm tubes)
2
ebay


Boom Outer Joint 2 (angle) L
1

Threaded Rod of Your Choice
1
?
Boom Outer Joint 2 (angle) R
1
Threaded Insert or Flanged Nut for Your Rod
2
?
Boom Rod Linkage (angle)
4
M2.5 x 0.4 x 15mm Socket Head Cap Screw
4
ebay
Boom Stop Ring V3 2pc
2
M2.5 Nylock Nut
4
ebay
Boom Support Linkage V4 2pc
2
M3 x 2D Brass Insert for Plastic
86
McMaster
Canopy Nose FPV V1.5
1
M3 x 0.5 x 6mm Set Screw
1
Fastenal

Canopy Tail V1.5
1
M3 x 0.5 x 6mm Socket Countersunk Head
38
Fastenal
Choose
Canopy Top V1.5
1
M3 x 0.5 x 8mm Socket Button Head
8
Fastenal
one set
Canopy Top V1.5 Split A
1

M3 x 0.5 x 8mm Socket Countersunk Head
7
Fastenal

Canopy Top V1.5 Split B
1

M3 x 0.5 x 10mm Socket Button Head
4
Fastenal


Clamp Angle Guide
1

M3 x 0.5 x 10mm Socket Countersunk Head
52
Fastenal


Drill Guide for Wood Screw
2

M3 x 0.5 x 15mm Socket Button Head
4
Fastenal


Drill Guide V1.5
2

M3 x 0.5 x 20mm Socket Countersunk Head
18
Fastenal


Frame 38mm Strut
2

M3 x 0.5 x 25mm Socket Head Cap Screw
10
Fastenal

Frame Base Plate 90mm V1.5
1

M3 x 0.5 x 30mm Socket Button Head
6
Fastenal

Frame Bottom Short (or V1.5)
1

M3 x 0.5 x 30mm Socket Countersunk Head
8
Fastenal

Frame Bushing Holder Front
1

M3 x 0.5 x 40mm Socket Head Cap Screw
4
Fastenal

Frame Bearing Holder Rear
1

M3 Plain Washer
20
Fastenal
Frame Joint Bushing V1.5
1

M3 Nylock Nut
26
Fastenal
Frame Motor ESC Box RC-CAM
4

608zz Bearing (Sealed)
0
Amazon
Frame Motor Foot 1 V1.5
4

Micro Mechanical Endstops
2
ebay
Frame Motor Foot 2 V1.5
4

Standard Size [Continuous] Metal Gear Servo
1
ebay
Frame Motor Mount V1.5
4

5k Ohm Trim Potentiometer
1
ebay
Frame Receiver Shelf 90mm V1.5
1

Diodes
2
ebay
Frame Strengthener V1.5
1

Arduino Mini 5V
1
SparkFun
Option
Frame Top V1.5
1

3W LEDs (White)
2
HobbyKing


Wormdrive
1

3W LEDs (Red)
2
HobbyKing


 

                                                   联系我时,请注明来自我爱飞行网论坛www.5iflying.com!

评分

参与人数 1威望 +2 金钱 +2 贡献 +2 收起 理由
zenkiki + 2 + 2 + 2 很给力!

查看全部评分

我爱飞行网Kevin

103

主题

453

帖子

8

精华

二级飞行教员

Rank: 12Rank: 12Rank: 12

积分
10909

社区QQ达人

 楼主| 发表于 2016-1-13 10:52:11 | 显示全部楼层
本帖最后由 zk2140 于 2016-1-13 10:53 编辑

jpg.jpg jpg.jpg
jpg.jpg jpg.jpg
jpg.jpg jpg.jpg
jpg.jpg jpg.jpg
jpg.jpg jpg.jpg
jpg.jpg jpg.jpg
jpg.jpg jpg.jpg
jpg.jpg jpg.jpg
I present to you the V-ship. My own design with many cool features in mind.
我给你们介绍一下V-ship ,有很多非常炫酷的想法在里面。
The front motors are pushers which are tilted slightly forward for better thrust. The back motors are the known V-tail design and the mid motors just over CG are to be connected in parallel with the front motors and rotate the same way. It should be controlled with the normal hexacopter configuration and higher pitch propellers on the back.
前面的电机是非常有力量的,稍微向前就可以提供推力。后面的电机选用v型设计,中间的电机与前面的电机选用相同的方式,它应该能正常hexacopter配置和更高的控制螺距和背面的螺旋桨。

There is a mount for a fatshark (or other ) CMOS or CCD sensor and for a strap holding a Mobius below. Space for FPV system is left below the tail and above is for placement of the battery
yet to be printed and built
你可以选用fatshark的CMOS或者CCD板机,机架下面可以放fpv系统,上面放电池。
Print preferably in ABS with high or full infill. Motors to be used are 2204 about 2000-2300kv with 5x3 props besides the back which should use 5x4.
打印才用ABS材料,可以采用高填充或完全填充,可以使用2204电机,2000-2300kv 前面螺旋桨才用5x3的,后面采用5x4的。




048758f75c2bda0f4daa15a7e4ae87061dd54863.jpg
我爱飞行网Kevin

103

主题

453

帖子

8

精华

二级飞行教员

Rank: 12Rank: 12Rank: 12

积分
10909

社区QQ达人

 楼主| 发表于 2016-1-13 10:49:23 | 显示全部楼层
V-ship 3d打印文件

见下个回复

我爱飞行网Kevin

103

主题

453

帖子

8

精华

二级飞行教员

Rank: 12Rank: 12Rank: 12

积分
10909

社区QQ达人

 楼主| 发表于 2016-1-13 10:51:32 | 显示全部楼层
下载地址.rar (122 Bytes, 下载次数: 1, 售价: 10 金钱)
我爱飞行网Kevin

0

主题

13

帖子

0

精华

新手学飞

Rank: 1

积分
30

最佳新人

发表于 2016-1-13 13:03:59 | 显示全部楼层
下面那个很诡异               

30

主题

342

帖子

0

精华

飞行教员

Rank: 10Rank: 10Rank: 10

积分
5263
QQ
发表于 2016-1-13 19:26:43 | 显示全部楼层
这个来搞航拍肯定巴士
来自安卓客户端来自安卓客户端

31

主题

3356

帖子

0

精华

二级飞行教员

Rank: 12Rank: 12Rank: 12

积分
14616

社区QQ达人

发表于 2016-1-16 13:22:28 来自手机 | 显示全部楼层
这个要不少钱啊
来自: 微社区

6

主题

96

帖子

1

精华

飞行学员

Rank: 2

积分
170

社区QQ达人最佳新人

发表于 2016-6-8 17:13:18 | 显示全部楼层
不错的资源
来自安卓客户端来自安卓客户端

10

主题

143

帖子

0

精华

一级飞行学员

Rank: 3Rank: 3

积分
242

社区QQ达人

发表于 2016-6-8 19:46:14 | 显示全部楼层
打印的哇,不错啊技术
来自安卓客户端来自安卓客户端

24

主题

522

帖子

1

精华

版主

Rank: 7Rank: 7Rank: 7

积分
13606

社区QQ达人论坛元老优秀版主灌水之王突出贡献宣传达人推广达人热心会员活跃会员荣誉管理最佳新人灌水之王官方管理员

发表于 2016-6-19 23:44:59 | 显示全部楼层
确实好看啊
来自安卓客户端来自安卓客户端
欢迎加入我爱飞行网大家庭,官方QQ群:379102742,积分商城兑换奖品由我爱飞行网4S店淘宝送出,邮费自理,谢谢!!
您需要登录后才可以回帖 登录 | 加入飞行爱好者

本版积分规则

QQ|小黑屋|手机版下载|飞行爱好者论坛 ( 蜀ICP备15011724号 )|网站地图

GMT+8, 2016-12-7 16:33 , Processed in 0.351063 second(s), 45 queries , Gzip On.

Powered by Discuz! X3.2 Licensed

© 2001-2013 Comsenz Inc.

快速回复 返回顶部 返回列表